SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

[ sz ®)

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

Ref Level 2822 dém Offset 9.22 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES | SPURIRHIECHBEKABS PABS
20 dBine—bRERIOUSLINE_ABS na 20 dbi \URIGUS_LINE AB p
10 dBm {% 10 dbm
0 dem h 0 dem
-10 dem k -10 dBm
an dne E
SPURIAUS_LINE_ABS_ l 20 dem
-30 dem J |
40 dem by 1 A
N r T imini
-60 dem [ ‘
- I
Start 2.51 GHz 10005 pts Stop 2.545 GHz ||l start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2:310 GHz £.525 GHp 1,000 MHz 252852 GHz -40.87 dBm -15.87 d8 2.645 GHz 2.655 GHz 100.000 kHz 2.65439 GHz 17.06 dBm -12.94 dB
2.525 GHz 2.530 GHz 1.000 MHz 2.52902 GHz -23.81 dBm -10.81 d8 2.655 GHz 2.656 GHz 200,000 kHz 2.65500 GHz -16.79 dBm -6.79 d8
2530 GHz 2.534 GHz 1.000 MHz 253390 Gz -30.33 dém -20.33 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65665 GHz -11.80 dém -1.80 dB
2.534 GHz 2.535 GHz 200,000 kHz 2.53492 GHz -15.72 dBm -5.72.dB = 560 CH= 2665 GHz 1,000 MHz 66109 CHe 34 24 dBm 2104 db
2.535 GHz 2.545 GHz 100,000 khz 2.53564 GHz 16.86 dém -13.14 dB 5 565 CHz 5880 GH2 1,000 Mz 3 66603 CHe 41.55 cbm T
|
Ready —
]—' 7 '—[ y [] 4

Date: 18,JUL 2019 10:23:27

Date: 18.JUL 2019 10:34:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum 2

®]

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

Ref Level 28,22 dém Offset 5.22 dB

Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dBine—bRURICUS bive_ABS A 20 dBine—bRURIOUS LINE AR n
10 dBm 10 dBm
0 dBm e 1| e
I,-w LT 1 e T
-10 dem I \ {m dBm I I l
SPURIDUS_LINE_ABS_ I l 20 dBm \. !
-30 dBm \ 30 dBm M\
40 dom ﬂ“w— w 40 dem M\
—— e T
G- 50 dem e
-60 dem 60 dém
Start 2.51 GHz 10005 pts Stop 2.545 GHz | (|l Start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2510 GHz £.525 GHz 1.000 MHz 2.52453 GHz -42,40 dbm Zi7.40 dB 2,645 GHz 2.655 GHz 100.000 kHz 265181 GHz -0.05 dBm -30.05 db
2.525 GHz 2.530 GHz 1.000 MHz 2.52954 GHz -30.81 dBm -17.81 dB 2.655 GHz 2.656 GHz 200.000 kHz 265597 GHz -23.03 dBm -13.03 dB
2530 GHz 2.534 GHz 1.000 MHz 253398 Gz -32.01 dém -22.01 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65601 GHz -21.69 dem -11.69 d&
2,534 GHz 2.535 GHz 200.000 kHz 2.53495 GHz -29.27 dBm -19.27 dB 5 660 GH= 3 B6E GH2 1,000 Mz 2.66017 GHz ~31.62 dBm 1562 dB
2,535 GHz 2.545 GHz 100,000 kHz 2.53906 GHz 0.46 dim -29.54 dB 5665 GHz 2.680 GH2 1.000 MHz 2.66567 GHz 4165 dBm 16.66 B
Y
Read
) 4 4 I Ready PR ) y.

Date: 18,JUL.2019 10:25:40

Date: 18.JUL.2019 10:231:10

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A375 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/

10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

®]

e R

Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dBine—bRERIOUSHINE_ABS na 20 dBi \URIOUS_LINE_AB p
10 dBm: ﬂ 10 dBm jﬁl
0 dam |H| 0 dem
| I
-10 dem; T -10 dem I l
a0 dn 4 E f
SPURIOUS_LINE_ABS_ h 20 dBm \ Iﬂ l ‘
-30 dBm u -30 dm i
-40 dem - — ] -40 dBm, f \‘ -
o " e f 0 dﬂrmu w : | ol Lk, Lot
60 derm [ -5 HBm w ‘m
T I
Start 2.51 GHz 10005 pts Stop 2.545 GHz ||l start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.510 GHz £.525 GHp 1.000 MHg 252247 GHz -40.04 dBm -15.04 d8 2.645 GHz 2.655 GHz 100.000 kHz 2.65442 GHz 17.39 dBm -12.61 dB
2.525 GHz 2.530 GHz 1.000 MHz 2.52938 GHz -22.70 dBm -9.70 d& 2.655 GHz 2.656 GHz 200,000 kHz 2.65504 GHz -17.85 dBm -7.85 d8
2530 GHz 2.534 GHz 1.000 MHz 253399 Gz -30.80 dém -20.80 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65645 GHz -11.52 dBm -1.52 dB
2.534 GHz 2.535 GHz 200.000 kHz 2.53479 GHz -15.45 dBm -5.45 dB = 560 CH= 2665 GHz 1,000 MHz 266101 CHe 3319 dBm 20,19 db
2.535 GHz 2.545 GHz 100,000 kHz 2.53558 GHz 17.52 dBm -12.48 d8 5 565 CHz 5680 ChHe 1,000 Mz 3 BBERS CHe —43.49 chm 1645 B
T
Ready —
]—' 7 '—[ ady [] 4

Date: 18.JUL 2019 10:22:27

Date: 18.JUL 2019 10:35:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum 2

®]

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

Ref Level 28,22 dém Offset 5.22 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 2vgPwr
Limit §heck PABS | SPURIRHE CHYGKARS_ PABS
20 dBME—bRRIGHE N ARS na 20 dBF nuorous biue an n
10 dem 10 dém
dBm - o 0 —
0 At i i ]
|
-10 dBm J ‘ 0 dBm I T l
A dn— |
SPURIDUS_LINE_ABS_ JI | 20 dBm l !
-30 dam r 4 30 dBm ,,w\_._,
40 dem ...M' M -40 dém
Lagpienmeis W""‘"“‘““b—.
e 50 dem : .
-60 dBm -60 dBm
Start 2.51 GHz 10005 pts Stop 2.545 GHz ||| start 2.645 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.510 GHz 2.525 GHz 1.000 MHz 2.52487 GHz -42.03 dBm -17.03.d8 2.645 GHz 2.655 GHz 100.000 kHz 2.65337 GHz 0.39 dbm -29.61 db
2.525 GHz 2.530 GHz 1.000 MHz 2,52082 GHz -29.63 dBm -16.63 dB 2.655 GHz 2.656 GHz 200.000 kHz 2.65525 GHz -22.89 dBm -12.89 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53395 GHz -31.60 dBm -21.60 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65620 GHz -21.75 dbm -11.75 dB
2,534 GHz 2.535 GHz 200,000 kHz 2.53459 GHz -27.58 dBm -17.58 dB 2.660 GHz 2.665 GHz 1,000 MHz 2.66000 GHz -31.05 dBm -13.95 dB
2,535 GHz 2.545 GHz 100,000 kHz 2.54277 GHz 0.28 dBm -29.72 di 2.665 GHz 2.680 GHz 1.000 MHz 2.66536 GHz ~41.58 dbm 16.58 dB
\
il Ready 4 I Ready CCCCCEEREN

Date: 18,JUL.2019 10:27:57

Date: 18.JUL.2019 10:20:10

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

. A376 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm  Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2822 dém
SGL Count 100/100

oOffset 5.22 d& Mode Auto Sweep

Date: §.JUL 2019 11:37:34

Date: 9.JUL 2019 11:55.06

@1 AvgPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ paBs

20 dBMe—HPHRIGHSHNE—#BS # 20 dBve —$PHRIOHS _HINE_ABS P P

10 dem 10 dBm {\

0 dbr i 0 dem J \

-10 dam i‘ \ -10 dBm

o A _ 1y |

SPURIOUS_LINE_£BS_ \ 20 dBm I } i

-30 dBm i .I'L "l -30 dBm J“ f

-40 dBm v -40 dBm J ) bl

M‘ﬂ k..h"'\ Iﬂl AL | it I ii
N MMW I m VT

50 dBm 50 dBm

Start 2.51 GHz 10005 pts Stop 2.55 GHz ||| Start 2.64 GHz 10005 pts Stop 2,68 GHz

Spurious Emissions. Spurious Emissions

RangeLow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit

2510 GHz 2,520 Ghiz 1,000 MHz 2.51785 GHz -39,87 dBm -14.87 dB 2.640 GHz 2,655 Ghz 100,000 kHz 2.65413 GHz 20.28 dBrm -5.72 dB
2,520 GHz 2.530 GHz 1.000 MHz 2.52042 GHz -18.92 dém -5.82 de 2,655 GHz 2.656 GHz 300.000 kHz 265511 GHz -16.13 dBm -6.13 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53376 GHz -18.44 dBm -8.44 d 2.656 GHz 2.660 GHz 1.000 MHz 2.65613 GHz -19.45 dBm -9.45 dB
2,534 GHz 2.535 GHz 300.000 kHz 2.53498 GHz -13.89 dém -3.89 dB 2.660 GHz 2.670 GHz 1,000 MHz 2 66049 GHz 30.01 cBm 0L B
2,535 GHz 2,550 GHz 100,000 kHz 2,53531 GHz 20,02 dém -9.93 d > 570 CHz 2 680 GHz 1.000 MHz 567100 GHz 3727 dBm 15T B

Marker r—

v
il Ready . i —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 28.22 dBm  Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 28,22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

(@1 avgPwr

Date: 9.JUL 2019 11:33:21

Date: 9.JUL. 2019 11:53:13

@1 AvgPwr
Limit §heck PABS | SPURIRHE CHYGKARS_ Paks
20 dBMve—hPHRIGHSIRE—ABS - 20 dB e —BPHRIOHSHNE—ABS P
10 dBm 10dem
" VTR (TORPIRPTON Ay, s
0 dBr r 1| o Y e 1
-10 dBm i I —io dem
| \
SPURIOUS_LINE_ABS_ ] / \ “f0 dem [
o M o0 o VHMNW
40dBm M‘WW
-50 dBm -50 dBm
-60 dBm -60 dBm.
Start 2.51 GHz 10005 pts Stop 2.55 GHz | (| Start 2.64 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit
2,510 GHz 2.520 GHz 1.000 MHz 2.51949 GHz -34.72 dBm -9.72 d& 2,640 GHz 2,655 GHz 100.000 kHz 2.64260 GHz 2.19 dém -27.51 d8
2,520 GHz 2.530 GHz 1.000 MHz 252091 GHz -26.76 dém -13.76 d& 2.655 GHz 2.656 GHz 300.000 kHz 2.65501 GHz -26.10 dBm -16.10 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53386 GHz -24.83 dém -14.93 dB 2.656 GHz 2.660 GHz 1.000 MHz 2.65640 GHz -23.84 dBm -13.84 dB
2,534 GHz 2.535 GHz 300,000 kHz 2,53497 GHz -26.99 dBm -16.99 dB 2.660 GHz 2.670 GHz 1,000 MHz 2.66026 GHz -26.51 dBm -13.51 dB
2,535 GHz 2.550 GHz 100,000 kHz 2,54653 GHz 1.60 dém -28.40 d& 2.670 GHz 2.680 GHZ 1,000 MHz 2.67040 GHz Z34.30 dbm ~5.30 dB
Marker Marker
Y
Read
i eady . il Ready  LALLLLALL ik y

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A377 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm  Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2822 dém
SGL Count 100/100

oOffset 5.22 d& Mode Auto Sweep

Date: §.JUL 2019 11:36:45

@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ paBs
20 LB vt - P R
10 dem 10dBm
0 der 0 dem
-10 dem “ -10 dem
o A _
SPURIOUS_LINE_ABS_ T \ 20 dBm
-30 dam i 'I’L ‘l 30 dBm P'
-40 dar -40 dem
\W V‘A kw‘ i‘| . l (-
[T —
60 dBm 60 tem ‘
1
Start 2.51 GHz 10005 pts Stop 2.55 GHz ||| Start 2.64 GHz 10005 pts Stop 2,68 GHz
Spurious Emissions. Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
2510 GHz 2,520 Ghiz 1,000 MHz 2.51892 GHz -40.08 dBm -15.08 dB 2.640 GHz 2,655 Ghz 100,000 kHz 265417 GHz 19.85 dBm -10.15 d&
2,520 GHz 2.530 GHz 1.000 MHz 2.52041 GHz -21.00 dém -6.00 de 2,655 GHz 2.656 GHz 300.000 kHz 265502 GHz -14.62 dBm -4.62 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53377 GHz -19.02 dBm -9.02 db 2.656 GHz 2.660 GHz 1.000 MHz 2.65614 GHz -19.21 dBm -9.21 d8
2.534 GHz 2.535 GHz 300,000 kHz 2.53490 GHz -15.40 dBm -5.40 dB 2.660 GHz 2.670 GHz 1.000 MH= 2 66002 Mz 50.15 cBm 7 it
2,535 GHz 2,550 GHz 100,000 kHz 253531 GHz 19,53 dBm -10.47 d& > 570 CHz 2 680 GHz 1,000 MHz 5 67019 GHz 3776 dBm 1576 B
Marker r—
Y
Ready —
]—' 7 ‘—[ ady 4

Date: 9.JUL 2019 11:54:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 28.22 dBm  Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 28,22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

(@1 avgPwr

Date: 9.JUL 2019 11:34:14

@1 AvgPwr
Limit §heck PABS | SPURIRHE CHYGKARS_ Paks
20 dBMve—hPHRIGHSIRE—ABS - 20 dB e —BPHRIOHSHNE—ABS P
10 dBm 10dem
0 der 0 pimasap Skaii pie %1
-10 dBm ir } —(; dem
SPURIGUS_LINE_ABS_ / \ po dem k [
0 dBm |WM s
“40 cem WWW
-50 dBm
-60 dBm.
Start 2.51 GHz 10005 pts Stop 2.55 GHz | (| Start 2.64 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit
2,510 GHz 2.520 GHz 1.000 MHz 2.51991 GHz -36.43 dBm -11.43 dB 2,640 GHz 2,655 GHz 100.000 kHz 2.64896 GHz 1.77 dBm -28.23 dB
2,520 GHz 2.530 GHz 1.000 MHz 252078 GHz -20.16 dém -16.16 d& 2.655 GHz 2.656 GHz 300.000 kHz 2.65501 GHz -28.25 dBm -18.25 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53360 GHz -26.35 dBm -16.35 d8 2,656 GHz 2.660 GHz 1,000 MHz 2.65688 GHz -27.80 dBm -17.80 dB
2,534 GHz 2.535 GHz 300,000 kHz 2.53496 GHz -28.87 dBm -18.87 dB 2.660 GHz 2.670 GHz 1,000 MHz 2.66104 GHz -29.27 dBm -16.27 dB
2,535 GHz 2.550 GHz 100,000 kHz 2,54796 GHz 0.71 dBm -20.29 d& 2.670 GHz 2.680 GHZ 1,000 MHz 2.67013 GHz Z37.01 dBm ~12.01 dB
Marker Marker
Y
Read
Il p— 4 I Ready  WAMAMAALD WS y.

Date: 9.JUL. 2019 11.53:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A378 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum %:‘ Spectrum T
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ paBs
20 OB et - 20 dBIe—gPHR S e
10 dBm 10 dBm ’H
0 der 0 dBm l L
-10 dem ‘J \ -10 dBm ,\
SPURIDUS_LINE 4BS IJ \ 20 dém !T ?“ [
-30 dam i M | \ﬂ 30 dBm ﬂ n
-40 dem " y " 40 dBm | PP Y ,
ke sovihacrbisbib M}' \ K . l L ||| . ﬂl\‘ fﬂJ ol
o] U VT 0 || i I g o
-0 dem 50
Start 2.51 GHz 10005 pts Stop 2.55 GHz ||| Start 2.64 GHz 10005 pts Stop 2,68 GHz
Spurious Emissions. Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit
2:510 GHz 2,520 Ghiz 1.000 M2 2.51800 GHz -45,55 dBm -20.55 dB 2.640 GHz 2,655 Ghz 100,000 kHz 265414 GHz 17.68 dbm -12.32 dB
2,520 GHz 2.530 GHz 1.000 MHz 2.52987 GHz -22.81 dém -9.81 de 2,655 GHz 2.656 GHz 300.000 kHz 265501 GHz -21.89 dBm -11.89 dB
2.530 6Hz 2.534 GHz 1.000 MHz 253363 GHz -30.52 dBm -20.52 d 2.656 GHz 2.660 GHz 1.000 MHz 2.65610 GHz -34.08 dBm -24.08 dB
2.534 GHz 2.535 GHz 300,000 kHz 2.53492 GHz -26.51 dBm -16.51 dB 2.660 GHz 2 670 GHz 1.000 MH= S EB113 GHZ 37.93 cBm 2433 dB
2.535 GHz 2.550 GHz 100,000 kHz 253584 GHz 17.55 dBm -12.45 dB > 570 CHz 5680 CHe 1,000 MHz 567012 CHe 4366 GBm 1566 0
Marker Marir
- —
]" Ready ] 4 il Ready

Date: §.JUL 2019 11:35:54

Date: 9.JUL 2019 11:54:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 28.22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

Spectrum

Ref Level 28,22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

@1 AvgPwr [®1 avgPwr
Limit §heck PABS | SPURIRHE CHYGKARS_ Paks

20 dBive—BPHRIOHSINE—ADS 5 200 B Mre— R -

10 dBm 10dem

0 der 0 SRR

-10 dam: I{ —i -10 dem W‘

SEURIDUS_LINE_ABS_ J 1\ —fzu dem l [

-30 dBm o mu.mu/ 0 dBm — .

40 dem—— —t—- 40 dBm mﬁmm | NPV ;

= e -50 dBm -

-60 dam -60 dBm:

Start 2.51 GHz 10005 pts Stop 2.55 GHz Start 2.64 GHz 10005 pts Stop 2.68 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit

2,510 GHz 2.520 GHz 1.000 MHz 2.51902 GHz -39.97 dém -14.97 dB 2.640 GHz 2.655 GHz 100.000 kHz 2.64574 GHz 0.14 dBm -20.86 dB
2,520 GHz 2.530 GHz 1.000 MHz 252990 GHz -31.65 dBm -18.65 db 2.655 GHz 2.656 GHz 300.000 kHz 2.65501 GHz -32.15 dBm -22.15 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53338 GHz -30.18 dBm -20.18 dB 2,656 GHz 2.660 GHz 1,000 MHz 2.65645 GHz -31.45 dbm -21.45 db
2,534 GHz 2.535 GHz 300,000 kHz 2.53496 GHz -30.67 dBm -20.67 dB 2.660 GHz 2.670 GHz 1,000 MHz 2.66057 GHz -33.55 dBm -20.55 dB
2,535 GHz 2.550 GHz 100,000 kHz 2,54780 GHz -0.04 dBm -20.94 d& 2.670 GHz 2.680 GHz 1,000 MHz 267181 GHz Z41.00 dBm ~16.00 dB

Marker Marker

i ;

Date: 9.JUL 2019 11:35.07

Ready

i

Ready

Date: 9.JUL.2019 11:54:01

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A379 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm  Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2822 dém Offset 9.22 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 OB Mre—hPHRFEHS—HrE—ABS P R e - 11
10 dBm “ 10 dBm ]
. | o |
-10 dem ;\ -10 dBm |
o A _ f
SPURIOUS_LINE_ABS_ M { 20 dBm
[ 4 30 dBm
Vi (A oo |' L
W P L
e A "! A qem o ’M m'lM!Al M
el VTR A Whed
-0 dem 50 dBm
Start 2.51 GHz 10005 pts Stop 2.555 GHz ||| Start 2.635 GHz 10005 pts Stop 2,68 GHz
Spurious Emissions. Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit
2510 GHz 2,515 Ghz 1,000 MHz 2.51430 GHz -42,65 dBm -17.65 dB 2.635 GHz 2,655 Ghz 100,000 kHz 2.65392 GHz 19.76 dBm -10.24 dB
2,515 GHz 2.530 GHz 1.000 MHz 2.52082 GHz -21.49 dém -8.49 de 2,655 GHz 2.656 GHz 500.000 kHz 265501 GHz -16.89 dBm -6.89 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53374 GHz -21,96 dBm -11.96 dB 2.656 GHz 2.660 GHz 1.000 Miz 2.656806 CHz ~19.99 dm o.99 dp
2.534 GHz 2.535 GHz 500,000 kHz 2.53498 GHz -15.50 dBm -5.50 dB 2.660 GHz 2675 GHz 1.000 MH= 2 66626 Mz =33.76 cBm 076 B
2.535 GHz 2.555 GHz 100,000 kHz 253607 GHz 20,58 dem -9.42 d > 575 CHz 2 680 GHz 1,000 MHz 5 67663 GHZ 4241 cBm 1741 B
Marker r—
- —
]" Ready ] 4 il Ready

Date: §.JUL. 2019 11:45:28

Date: 9 JUL 2019 11:48:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.JUL. 2019 11:40:18

I o
Spectrum Spectrum v
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dém  Offset 8.22 d Mode Auto Swasp
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 QB vttt o - 20 dB e —BPHRIOHS HINE—ABS ---
10 dBm 10 dBm
0 der | 0 By A s 1
10 dam va i -10 dem I
SAURIOUS_LINE_ABS_ JI \ 20 dem }\ |
L m 7 0 dBm _Uw___ . -
M -40 dem M‘." Wi
-50 dBm -50 dBm
-60 dem 60 dBm
Start 2.51 GHz 10005 pts Stop 2.555 GHz ||| start 2.635 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
2.510 GHz 2.515 GHz 1.000 MHz 2.51414 GHz -38.52 dBm -13.52 dB 2,635 GHz 2,655 GHz 100.000 kHz 264118 GHz 1.96 dém -23.04 dB
2.515 GHz 2.530 GHz 1.000 MHz 2,52980 GHz -26.65 dém -13.65 dé 2.655 GHz 2.656 GHz 500.000 kHz 2.65501 GHz -25.50 dBm -15.90 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53253 GHz -24.88 dim -14.88 dB 2,656 GHz 2,660 GHz 1,000 MHz 265627 GHz -25.01 dém -15.01 de
2.534 GHz 2.538 GHz 500,000 kHz 2.53496 GHz -25.73 dBm -15.73 dB 2,660 GH= 2.675 GHz 1.000 MHz 2 66078 GHe 28.21 dBm 1521 ds
2.535 GHz 2.555 GHz 100,000 kHz 2.54801 GHz 0.29 dém -20.71 dB 5 675 GHz 5.680 GH2 1.000 MHz 2 67541 GHz 37.97 dam 15678
Marker ——
Y
i Ready 4 il Ready PR ™) y

Date: 9.JUL.2019 11:51:03

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A380 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum

==
= Spectrum

Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dem  Offset 3.22 dB Mode auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 svgPwr

Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dEme—pPHRIOHSHRE—#BS # 20 dBine —SPHRIGHS HINE_ABS By -‘l
10 dBm ﬂ 10 dBm ”
! |
-10 dem /I \ -10 dBm N |

A -20 dim i i

an dne
SPURIOUS_LINE_ABS_ IINJ

]
]

f \ ﬂ ﬂ -30 dém f || III
| - -40 dBm I i H‘ ' | I
e Wt éﬁm‘m ol il

-50 dBm ==
Start 2.51 GHz 10005 pts Stop 2.555 GHz ||l start 2.635 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit
2.510 GHz 2.515 GHz 1.000 MHz 251188 GHz -42.65 dBm -17.65 d8 2,635 GHz 2.655 GHz 100.000 kHz 265301 GHz 19.09 dBm -10.91 dB
2.515 GHz 2.530 GHz 1.000 MHz 252961 GHz -20.20 dBm -7.20 d& 2.655 GHz 2.656 GHz 500.000 kHz 2.65501 GHz -17.09 dBm -7.09 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53397 GHz -18.80 dBm -9.60 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65601 GHz -21.67 dbm -11.87 dB
2,534 GHz 2.535 GHz 500,000 kHz 2,53500 GHz -17.17 dBm -7.17 dB 2.660 GHz 2.675 GHz 1,000 MHz 2.66153 GHz -34.06 dBm -21.06 dB
2,535 GHz 2.555 GHz 100,000 kHz 2,53609 GHz 19,29 dBm -10.71 d& 3.675 GHz 2.680 GHz 1,000 MHz 2.67506 GHz ~42.25 dbm ~17.25 dB
Marker Marker
il | Read )
eady Read
% ) — 4

Date: §.JUL. 2019 11:44:23

Date: 9.JUL 2019 11:49:26

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Date: 9.JUL. 2019 11:41:18

Date: 9.JUL. 2019 11.50:44

I o
Spectrum Spectrum v
Ref Level 28.22 dbm  Offset 8.22 dB Mode Auto Sweep RefLevel 28.22 dém  Offset 8.22 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 YR m—he b - 20 G et ---
10 dem 10 dém
0 der F \ 0 doReE i T e
-10 dBm ‘ ‘ -10 dem
SPURIOUS_LINE_ABS_ ‘| l\ -0 dam
- ! 0 dem h o
operee e N »
40 dem
-50 dBm -50 dBm
40 dem 50 dBm
Start 2.51 GHz 10005 pts Stop 2.555 GHz | |[| Start 2.635 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _powerabs | ALimit
2.510 GHz 2.515 GHz 1.000 MHz 2.51483 GHz -39.64 dBm -14.64 dB 2,635 GHz 2,655 GHz 100.000 kHz 264168 GHz 1.11 dém -28.30 db
2.515 GHz 2.530 GHz 1.000 MHz 2,52966 GHz -29.74 dém -16.74 d& 2.655 GHz 2.656 GHz 500.000 kHz 2.65501 GHz -27.56 dBm -17.56 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53356 GHz -27.38 dBm -17.38 dB 2,656 GHz 2,660 GHz 1,000 MHz 265822 GHz -27.92 dém -17.92 de
2,534 GHz 2.535 GHz 500.000 kHz 2.53488 GHz -26.90 dém -16.90 dB 2,660 GH= 2.675 GHz 1,000 MHz 2 66148 GHe 26 32 dBm 1632 ds
2,535 GHz 2,555 GHz 100,000 kHz 2,55011 GHz -0.54 dBm -30.54 de 5 675 GHz 5.680 GH2 1.000 MHz 267532 GHz ~35.89 ¢bm 1838
Marker ——
v
i Ready 4 il Ready PR ™) y

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A381 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 28.22 dBm  Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2822 dém
SGL Count 100/100

oOffset 5.22 d& Mode Auto Sweep

@1 Avgpwr (@1 fughwr
Limit fhack PARS | SPURIRHASCHBEKABS_ PARS
20 dBtve—hPHRIGHSHE—ABS 5 20 dBive—BPHRIOHS FINE—ABS P
10 dBm: 10 dBm: '\i
0 der ‘ 0 dom h
-10 dém fJI\\ -10 dBm ’II \II
SPURIGUS_LINE_ABS_ K -20 dBm i u |
-30 dBm ffv‘!‘ ‘ L rl -30 dém |"
-40 dam 4 7 ! f ~40 dBm f i

e umiJ A

il T

e it l 1 j " | A A
v ““A i V u
Wl Ladb L WWMWM’
60 dem pne i
Start 2.51 GHz 10005 pts Stop 2.555 GHz | |[ Start 2.635 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit
2.510 GHz 2.515 GHz 1.000 MHz 251434 GHz -49.41 dBm -24.41 dB 2,635 GHz 2.655 GHz 100.000 kHz 2.65305 GHz 17.56 dBm -12.44 dB
2.515 GHz 2.530 GHz 1.000 MHz 2.52096 GHz -25.88 dBm -12.88 d8 2,655 GHz 2.656 GHz 500.000 kHz 2.65503 GHz -19.55 dBm -9.55 db
2,530 GHz 2.534 GHz 1.000 MHz 2.53006 GHz -24.69 dBém -14.69 d& 2.656 GHz 2.660 GHz 1,000 MHz 2.65605 GHz -35.49 dbm -25.49 de
2,534 GHz 2.535 GHz 500,000 kHz 2.53499 GHz -24.09 dBm -14.09 dB 2.660 GHz 2.675 GHz 1,000 MHz 2.66135 GHz -39.33 dbm -26.33 dB
2,535 GHz 2.555 GHz 100,000 kHz 2,53607 GHz 17.77 dBém -12.23 d& 3.675 GHz 2.680 GHZ 1,000 MHz 2. 67546 GHz ~48.05 dBm ~53.05 dB
Marker Marker
. —
]" Ready ] 4 il Ready

Date: §.JUL. 2019 11:43:26

Date: 9.JUL 2019 11:49.48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 28.22 dBm  Offset 8.22 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 28,22 dBm
SGL Count 100/100

Offset 8.22 dB Mode Auto Sweep

(@1 avgPwr

Date: 9.JUL. 2019 11:42:15

@1 AvaPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 BB Mve—itiferr et - 20 dB e —BPHRIOHS HINE—ABS ---
10 dBm 10 dBm
0 dBr 0 dBm _ _
f 1 R it )
-10 d8m i ‘ -1jo dem: l
SAURIOUS_LINE_ABS_ J ‘\ 20 dem L |
-30 dBm j b0 dem »\h
-40 dBm = 40 dBm 'y A g
Bm -50 dBm
60 dm 60 dBm
Start 2.51 GHz 10005 pts Stop 2.555 GHz ||| start 2.635 GHz 10005 pts Stop 2.68 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
2.510 GHz 2.515 GHz 1.000 MHz 2.51484 GHz -43.13 dBm -16.13 dB 2,635 GHz 2,655 GHz 100.000 kHz 264425 GHz -0.45 dBm -30.45 dB
2.515 GHz 2.530 GHz 1.000 MHz 2,52995 GHz -32,37 dém -19.37 dé 2.655 GHz 2.656 GHz 500.000 kHz 2.65501 GHz -29.98 dBm -19.98 dB
2.530 GHz 2.534 GHz 1.000 MHz 2.53331 GHz -29.95 dBm -19.85 dB 2,656 GHz 2,660 GHz 1,000 MHz 265611 GHz -31.15 dém -21.15 d8
2.534 GHz 2.535 GHz 500.000 kHz 2.53491 GHz -31.42 dém -21.42 dB 2,660 GH= 2.675 GHz 1,000 MHz 2 66003 GHe ~33.27 dBm o027 ds
2,535 GHz 2.555 GHz 100.000 kHz 2.55346 GHz -2.17 dém -32.17 d8 5 675 GHz 5.680 GH2 1.000 MH2 2 67641 GHz 42,99 dBm 17508
Marker ——
il | Ready "
4 I Ready  WAMAMAALD WS

Date: 9.JUL. 2019 11:50:18

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A382 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2370 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

Date: 9.JUL 2019 15:02:17

@1 AvaPwr (@1 avgPwr
20 dhipilfhack DAKS [N ST RIS CHBEL RS PARS
Line _$PURIOUS INE_ABS PABS |’ \ Line '|J||)F[ JUS_LINE_ABS PAES
|
10 dem ! - 10 dBm ‘ \
0 dém - \ 0 dem -
| ]l j \
-10 dBm -10 dBm
SPURIOUS_LINE_ABS_ \A N
-20 dBm ," {'\ -20 dBm i
A N
-30 dBm 'l’ Ak ',}" N -30 defnif ’I‘
J Y \ A
-40 dam 40 dgm
e oy
b il s W,MW
k&:_ﬂﬁlﬂ Mh ot "ol 4, dBm MM’M Hlih I-W—“"L.ﬂu e N nl L, !M Ly
-0 dBm 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170900 GHz -15,55 dem -2.55 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77975 GHz 20.48 dbrm -0.52 d&
1,709 GHz 1.710 GHz 20.000 kHz 170982 GHz -25.11 dém -12.11 dB 1780 GHz 1781 anz 20,000 kiz 178021 GHz “24.46 dBm 1146 0B
1,710 GHz 1.712 GHz 100,000 kHz 171022 GHz 21.66 dem -8.34 dB 1.781 CHz 1700 GH2 1.00D MHz 78103 CHe 21 41 dBm 541 dn
i ] L il ]
Date: 9.JUL 2019 15:14:53 Date: 9.JUL 2019 15:26:08
Lowest Band Edge / Full RB Highest Band Edge /Full RB
] um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhifpitfhack BARS L SPURIROCHBERARS_ PABE
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem \ 10 danf
[ L]
0 dBm { \ 0 demt }
-10 dam -10 dgm :
SPURIOUS_LINE_ABS_ J L\ \
-20 dem -20 dpm -
s i J ™ L
-30 dBm - - ~30 dBm L
\ %
mwM’Mr J"/ |
S Jo ettt o it 40 dem A e, Ay
Hoshiinp A
ottt o
Ml.h ILE. s0dem ot AT Uil
40 derm 50 dBm
70 dém -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170899 GHz -18.32 dém -5.32 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77960 GHz 13.49 dBm -16.51 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.70957 GHz -26.56 dBm -13.50 8 1.780 GHz 1.781 GHz 20,000 kHz 178006 GHz -29.06 dBm -16.06 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71095 GHz 14.15 dBm -15.85 dB 1.781 CHz 1700 GH2 1.00D MHz 78107 CHe Z20.51 dBm 751 dn
.
I 1 i

Date: 9.JUL. 2019 15.27:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A383 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2370 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

Date: §.JUL. 2019 15:13:14

Date: 9 JUL 2019 152452

@1 AvgPwr 01 AvgPwr
20 dhipilfhack Baks S D UBIMIS CHBELBS_ CARS
Line _§PURIOUS_|INE_ABS PABS ; \‘ Line '””’fq\] I§_LINE_ABS, PARS
10 dem f \ 10 dBm: K &
0 dem — 0 dBm H \
-10 dBm L -10 dBm
SPURIOUS_LINE_ABS_ ,J
20 dem h i -20 dem—if
/ o / \ N\ r {M \
-30 dem JJ /n ¥ \1‘ 20 cefn ‘J‘I . -1%1‘
40 dBm bt _40 dim /“\ L
Y it
M s [ ] o | T
Pt s b A e M s A i il b B
=30 dem: I el AT
-50 dBm -60 dBm
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70881 GHz -17.13 dém -4.13 d& 1.778 GHz 1.780 GHz 100.000 kHz 1.77573 GHz 19.99 dBm -10.01 dB

1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -25.60 dBm -12.60 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -25.46 dBm -12.46 dB

1.710 GHz 1.712 GHz 100,000 kHz 1.71024 GHz 20.99 dBm -9.01 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -21.22 dBm -5.22 db

i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2370 dém  Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbielfhek Baks | SPURIRIECHBEKABS PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS _LINE_ABS. PASES
"
10 gem /""‘ — 10 dBT ““"“'\
adam | \\ oo |
-10 dam i ! -10 dgm \[
SPURIOUS_LINE_ABS_ | | |
20 dBm fi W\ 20 dBm !
-30 dBm "wm ‘J dBm ;W»L #
P ' i,
40d Mm'ﬂ"'f‘w Wl \‘m MJ‘MJ )
40 dem R v 40 dBm o) Yoo
s Uil A bt wsrr WAy i
ey p i Akl b
50 dBm A
40 derm 60 dBm
70 dém -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70887 GHz -21.29 dém -8.29 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77968 GHz 12.47 dBm -17.53 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.70955 GHz -28.15 dBm -15.15 8 1.780 GHz 1.781 GHz 20,000 kHz 178005 GHz -31.65 dBm -18.65 dB
1,710 GHz 1.712 GHz 100,000 kHz 171107 GHz 13.17 dBm -16.83 dB 1.781 CHz 1700 GH2 1.00D MHz 78105 CHe Z22.91 dBm 651 db
.
Il 1 i

Date: 9.JUL 2019 15:03:57

Date: 9.JUL. 2019 15.28:55

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A384 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 23.70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: §.JUL. 2019 15:10:47

@1 AvaPwr 01 avgrwr
20 dhipilfhack DAKS ,;_l,“u‘g!;l?ii!'-r.udﬁk"ﬁ‘, PARS
Line _$PURIOUS_| INE_ABS PABS /'\ Line 'I—'IIH‘F{\] IS_LINE_ABS PASS
10 dem 1 10 dBm f t
0 dém fr \ 0 dem }i ‘I
-10 dBm - -10 dBm ‘
SPURIOUS_LINE_ABS_ 1. J
20 dBm 20 dBm o 1
! W, |
-30 dBm A -30 degh !'\1
/ AN Dkt BN
40 dem bt { 40 dm Pt ¢
P Rl M e
'SR’S&%“JUJL—JM*‘L L P L o Aty e ] 1] \‘ Wndnend AT 1 EPINTE Lo W "MMJW W»..,Jf\dbl
S o . —
-0 dBm 50 dBm
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||['start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170899 GHz -21.40 dém -8.40 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77976 GHz 17.61 dBm -12.39 d&
1.708 GHe 1.70 Ghz 20.000 kHz 1.71000 GHz -30.38 dem -17.35 db 1,780 GHz 1.781 GHz 20.000 kHz 1.78001 GHz -30.37 dbm -17.37 db
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 19.17 dBm -10.83 dB 1.781 CHz 1700 GH2 1,000 Mz 78106 CHe 2555 dbm 1583 b
i ] L il ]

Date: 9 JUL 2019 152344

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 23.70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 9.JUL. 2019 15:09:09

@1 AvgPwr (@1 avgPwr
20 dhifpitfhack BARS L SPURIROCHBERARS_ PABE
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 7 - 10 dem, B
[ 1 [
0 dam / \ 0 dem \
-10 dam .
SPURIOUS_LINE_ABS_ I \ |
20 dBm ( kM
-30 dBm 1
v ) "ot
p
M'M [,
-40 dm T 40 dBm w
| n
50 et R A ML, G o0 [ T R P YN T B
1 - m AL O
40 derm 60 dBm
70 dém -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170896 GHz -28.20 dem 5.20 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77045 GHz 10.62 dBm -10.18 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.70999 GHz -34.45 dBm -21.45 8 1.780 GHz 1.781 GHz 20,000 kHz 178001 GHz -36.27 dBm -23.27 dB
1,710 GHz 1.712 GHz 100,000 kHz 171097 GHz 11.60 dBm -18.40 dB 1.781 CHz 1700 GH2 1.00D MHz 78105 CHe 30,90 dBm ~17.50°db,
.
I 1 i

Date: 9.JUL. 2019 15.:30:28

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date

Report Version : Rev. 01

1 A385 of A620
: Aug. 13, 2019



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: §.JUL 2015 15:52:51

Date: 9.JUL 2019 16:05:12

I o
spectrum x| spectrum 7
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dg Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
20 dhipilfhack DAKS A L SPURIGISCHBEKABS_ | PARS
Line _$PURIOUS_} INE_ABS PABS / Line _$PURIOUS ]\\‘I- ABS PASS
10 dem + 10 dBm:
0 dem if \ 0 dBm [ \
|
-10 dBm v -10 dBm ;
SPURIOUS_LINE_ABS_ \ jj
-20 dBm "\L 20 dem fﬁ
-30 dem ¥ x —;\u sem—1] fire e
YA\ N LT VI
-40 dam JMLVMWW rr 40 dem T .
Al T T PR l
MMMMWJW ! M - \\_{ R T ML il 1 b
' e R
-60 dem 50 dBm
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz || start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 Ghz 1.000 MHz 1.70784 GHz -26.68 dém -13.68 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77976 GHz 20.92 dBm -9.08 db
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -18.45 dam “5.45.dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -19.92 dBm -6.92 de
1.710 GHz 1.713 GHz 100,000 kHz 1.71025 GHz 21.85 dém -8.15 dB 1.781 GHz 1700 GH2 1,000 Mz 78106 CHe 56,39 dbm 5335 da
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.JUL 2019 15:47.37

Date: 9.JUL.2019 15:59:51

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbielfhek Baks | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dém ] | 2508 e
0 dém / ‘Il dBm: ’|
I \
-10 dBm -10 dBm {
SPURIOUS_LINE_ABS_ / \
20 dam 20 dBm
.Wwww J { MMWWM
-30 dem S— o -30 dBm e
l \'-«...‘ o,
-40 dem T el 40 dBm o Fetot g,
TR MWW\.JM
50 deém 50 dBm
-60 dem -60 dem
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Range Up REW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70896 GHz -18.99 dém -5.99 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77756 GHz 9.62 dBm -20.38 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -25.42 dém -12.42 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -25.94 dBm -12.94 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71064 GHz 10.13 dBm -19.87 dB 1.781 CHz 1700 GH2 1,000 Mz 78102 CHe T 878 db
Y
I J1 £

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

: A386 of A620
: Aug. 13, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2370 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 fugrwr
20 dbfailfhack ok A DRI CHBEKABS__Ly MR
Line _$PURIOUS INE_ABS PABS /\‘ Line SPURIOUS_KINE_ABS PASS
10 dem | 10dBm !
0 dem J 0 dem ‘
[
B ;
-10 dbrm -10 dem
SPURIOUS_LTNE_ARS_ l \ J'
-20 dBm / y 20 dem ”
-30 dem wrotthy v — 30 dem—\ \IW P, .
/ WY A [ \ o \ Y ’M\\
-40 dam o e W) 7 %lly / 40 dBm—t+ T T "
| A it J \ \ L
HW’%—M it It L bt phe 4 Wl
! hadh e G U 0]
-0 dem 60 dBm.
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||['start 1.777 Ghz 3003 pts Stop 1.79 GHz
Spurious E'"i“i'"l‘s | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170792 GHz -27.79 dém -14.79 dB 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77976 GHz 20.35 dbm -0.65 d&
1.708 GHe 1.70 Ghz 30.000 kHz 1.71000 GHz -18.22 dém “5.22 dB 1,780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -19.31 dbm -6.31 db
1.710 GHz 1.713 GHz 100,000 kHz 1.71023 GHz 21.40 dBm -8.50 dB 1781 aHe 1780 Gre 000 M 178103 ohe ~3E 86 dam 1585 dB
i ] L il ]

Date: §.JUL 2019 15:51:38

Date: 9.JUL 2019 16:05:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2370 dém  Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbielfhek Baks | SPURIRIECHBEKABS PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASES
10 dBm - 10.dgm
i ~ Il ~
[ \ '
0 dBm ] dBm; T
-10 dam . 10 dem E
SPURIOUS_LINE_ABS_ J 'L
20 dBm 20 dBm
M”“’m ..NW“"‘W ‘1 JI VM“*M
-30 dBm L -30 dBm W"{““J.wa“
MM"‘” L_‘,.../‘ \-\_.___‘_“ d "'J\""Ww .y
-40 dm . -40 dBm L2 . vy
it b,
0 dBm -50 dBm
40 derm 50 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170896 GHz -19.94 dém -6.04 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77759 GHz .68 dBm -21.12 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -26.65 dBm -13.65 8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -27.16 dBm -14.16 dB
1,710 GHz 1.713 GHz 100,000 kHz 1.71026 GHz 9,25 dém -20.75 d& 1.781 CHz 1700 GH2 1,000 Miz 1 78128 CHe 20,95 dBm 795 dn
.
Il 1 i

Date: 9.JUL 2019 15:48:32

Date: 9.JUL.2019 16.00:56

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

1 A387 of A620
: Aug. 13, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :

FG961010B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 R

B

I o
spectrum x| spectrum 7
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbioi sk e  SpURIpeCHbEKAes AR
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS f’l\l— ABS PASS
10 dBm / 10 dBm: - W.
\
0 dem { \ 0 dBm ‘ i
-10 dBm t -10 dBm \l
SPURIOUS_LINE_ABS_ I l J
20 dBm { “ 20 dBm f
-30 dam / N"v. .30 dem—-t 4 o
r A RN AR RV
. JMM‘M el 1 \ u \ § | T
40 dem i # b Wiy 40 dem—y7 ¥ v
i Al EXTTE T b - TW NPT OIS et DRI ¥ BRY|
"~ Y ,'\M?N"‘ - M TN S SR AL MY
-0 dBm 50 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz || start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70765 GHz -31.76 dém -18.76 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77977 GHz 18.62 dBm -11.18 d&
1.708 GHe 1.70 Ghz 30.000 kHz 1.71000 GHz -23.20 dem -10.20 d& 1,780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -23.49 dbm -10.49 dB
1,710 GHz 1.713 GHz 100,000 kHz 171027 GHz 19.73 dBm -10.27 dB 1.781 CHz 1700 GH2 1,000 Mz 70123 chs ~50.52 dhm 687 b
i ] L il ]

Date: §.JUL 2019 15:50:12

Date: 9.JUL 2019 16:06:47

Lowest Band Edge / Full RB

Highest Band Edge / Full

RB

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiitfhek Baks | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
J N e S Ma»—-—k.g\
0 dem ff H|lf 6 e ‘
|
|
-10 dam - F10 dBm -
SPURIOUS_LINE_ABS_ , )
20 dem 20 dBm |
A |
-30 dBm Lasinrt 30 dBm LI
] AR
-40 dBm — e 40 dBm — e, s
| s A f \rm“%
Byt et LTS TR
bt 50 dBm Wit
60 dem 60 dBm
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[['Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -25.7% dem 2.79 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77612 GHz 7.08 dbm -22.92 dB
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz -30.57 dém -17.67 d8 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -30.96 dBm -17.96 de
1.710 GHz 1.713 GHz 100,000 kHz 1.71161 GHz 7.55 dBm -22.45 dB 1.781 CHz 760 one 1,000 Mz 70106 che 26,56 cbm 1508 B
T
I J1 £

Date: 9.JUL 2019 15:49:28

Date: 9.JUL. 2019 16.01:57

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date

Report Version 'R

: A388 of A620
: Aug. 13, 2019

ev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2370 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr

20 dhifpilfheck BAKS A L SPURIGISCHBEKABS_ n PARS
Line _§PURIOUS_| INE_ABS PABS | Line _§PURIOUS_LINE_ABS \ PABS

[

10 dem + 10 dBm: ]|

0 dém / ! 0 dem J }l

-10 dBm h -10 dBm 4

SPURIOUS_LINE_ABS_ H \{ ’J

-20 dBm

-20 dBm T i
ﬁ

Date: §.JUL. 2019 16:14:12

Date: 9.JUL 2019 16:23:16

-30 d8m -30 dem . -
g AR, A AN
; |LJ|}L}" 1 A y th / \
40 dam -'-*M ] O MN‘] T I r derm 'U\‘MJ,
Al b i A Ay N e
e Rl
-60 dBm -60 dBm
-70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70641 GHz -31.72 d&m -18.72 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77966 GHz 20.76 dBm -5.24 d&
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -23.10 dém -10.10 dB 1,780 GH= 1781 GHz 50.000 kHz 1.78000 GHz Z54.01 dBm S11.01 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71035 GHz 21.85 dBm -8.15 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78166 GHz 30,15 dBm 1715 db
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.JUL. 2019 18:09:56

Date: 9.JUL. 2019 16:19:28

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbielfhek Baks | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
(‘1. Mdpmwwmw-\ WWN‘M'VVWM-WWnﬂ
f
d |
0 dBm / H |l g e \
-10 dam ! 10 dem 1
SPURIOUS_LINE_ABS_ f | |
20 dBm 20 dBm !
duedh B,
-30 dem [ reed e e -30 dBm o] T ]
40 dagedtt M
ey 40 dBm .
50 dBm 50 dBm
40 derm 60 dBm
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.709 GHz 1.000 MHz 170895 GHz -18.68 dBm -5.68 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77737 GHz 7.49 dbm -22.51 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -26.53 dém -13.63.d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78001 GHz -28.39 dBm -15.39 d8
1,710 GHz 1.715 GHz 100,000 kHz 1.71180 GHz 7,87 dém -22.13 dB 1.781 CHz 1700 GH2 1,000 Mz 78105 CHe ~50.06 cbm 206 db
.
i i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

1 A389 of A620
: Aug. 13, 2019
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2370 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 avgPwr
Py Bk . SpUElpiecHbEwses -
Line $PURIOUS LINE ABS PAES { Line _§PURIOUS_LINE_ABS \ PAES
10 dem J 10 dBm '\
0 dém J} 0 dem !
10 dBm ! -10 dBm H
SPURIOUS_LINE_ABS_ J ﬁ |I ll
20 dBm f 'ﬁ 20 dBm i &
-30 dBm -30 dBm i"
e, J 1N \ \
Pa ok A AN o 1) A N N
40 dem - f \\“ W;\wm WI'L, A T -hd dem i \JN -} lw
P PLYE e, O aa / AT P . NINE \, btd | sl
Wl T Y m JN“ v Al i "
-0 dBm 60 dBm
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70590 GHz -33.93 dBm -20.93 d& 1.775 GHz 1.780 GHz 100.000 kHz 1.77968 GHz 20.41 dBm -9.50 dB
1,709 GHz 1.710 GHz 50.000 kHz 170999 GHz -22.22 dém -9.22 dB 1,780 GH= 1781 GHz 50.000 kHz 178000 GH= 54,33 dbm C11.33 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71035 GHz 20.26 dem -9.74 d& 1.781 GHz 1.700 GHz 1,000 MHz 1.78197 GHz 31.21 dbm J18.21 dB
i ] L il ]

Date: §.JUL. 2019 16:13:14

Date: 9.JUL 2019 16:23:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2370 dém  Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbiitfhek Baks | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dem: 10 dBm
. P—— A oo tapihoslimemens cpete,
0 dem / l\ o dem \
-10 dem H |l 10 dem \
SPURIOUS_LINE_ABS_ j |‘ \
20 dem 20 dem

Date: 9.JUL 2019 18:10:33

Date: 9.JUL. 2019 16.20:08

’ e,
-30 dém -30 dBm .
AT
MMMWW” it [— \""~— MWWWW
o ——_ -40 dBm =
WW
-50 dBm -50 dBm
-&0 dBm -60 dBm
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70899 GHz -20.18 d&m -7.18 d& 1.775 GHz 1.780 GHz 100.000 kHz 1.77766 GHz 6.62 dBm -23.38 dB

1.709 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -28.88 dBm -15.88 dB 1.780 GHz 1.781 GHz 50.000 kHz 1,78000 GHz -30.24 dBm -17.24 dB

1.710 GHz 1.715 GHz 100,000 kHz 1.71464 GHz 7.26 dBm -22.74 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78124 GHz -22.01 dBm -3.01 dB

Y
i i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

1 A390 of A620
: Aug. 13, 2019
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2370 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
20 dhifpilfheck pARS L SPURIGISCHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS JI’W Line _$PURIOUS_LINE_ABS, ﬂ PASS
|
10 dem f 10 dBm: 1
0 dem { 0 dBm 1|
10 dBm b II -10 dBm
SPURIOUS_LINE_ABS_ ( L { |
20 dBm |

-20 dBm
I

Date: §.JUL 2018 16:11:35

-30 d8m 4 -30 dem . -
I \
e 4 Fe [ / Ll'hh.“ .A (] 48 e ; \ Mri MMM\‘ S
P / A [ [y \, i -
R P . WA L Y o Il L e L VAR RV Wit (TN |
" * R o
"4 oot J A " o
-60 dBm -60 dBm
-70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||| start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -35.05 dBm -22.05 d& 1.775 GHz 1.780 GHz 100.000 kHz 1.77968 GHz 16.26 dBm -11.74 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -26.08 dBm -13.08 dB 1,780 GH= 1781 GHz 50.000 kHz 178000 GH= 26.35 dbm Z13.35 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71035 GHz 19.16 dém -10.84 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78168 GHz ~34.15 dbm 21.19 dB
i J b e il ™)

Date: 9 JUL 2019 16:24:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.JUL. 2019 18:11.08

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbielfhek Baks | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
O et %«W‘mwm\
0 dBm ‘ ‘\ of dem \
.10 dBm I ; 10 dBm i
SPURIOUS_LINE_ABS_ f \ |
20 dam fi H |fl /0 com H
-30 dBm [ o { -30 dBm &#WWM
40 dem st 40 dBm k— [ ey
- 1 (it - l —
T i o M.MW
-50 dam -50 dem >
-60 dem -60 dem
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -26.01 dém 3.01 d8 1.775 GHz 1.780 Ghz 100.000 kHz 1.77678 GHz .99 dBm -25.01 d&
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz -32.15 dém -20.15 do 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -34.19 dBm -21.19 d8
1.710 GHz 1.715 GHz 100,000 kHz 1.71351 GHz 5.38 dBm -24.62 dB 1.781 CHz 1700 GH2 1,000 Mz 1 78120 CHe 5727 dbm 1457 db
Y
i i )

Date: 9.JUL. 2019 16.20:47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A391 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec

Ref Level 23.40 dBm
SGL Count 100/100

m

Offset 5.40 dB Mode Auto Sweep

Spectrum

Ref Level 2370 dém
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 19.JUL 2019 20:30:16

@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L} L SPURIGISCHBEKABS_ PARS "
Line _$PURIOUS INE_ABS PABS ‘I\ Line SPURIOUS_LINE_ABS. PASS ’
10 dem [ \ 10 dBm T l
0 dem I T 0 dBm i ‘
-10 dBm I -10 dBm /
| SPURIOUS_LINE ABS_ H \ f \
-20 dem l -20 dém f X
k -30 dem i j
e ) ",
™ LT - 4 W 4 dBm ﬂ ij \. Jar 1 Fil y
e ' | I Ty | i
i | ] e \ ] ol | gy
4 o iem A,Jh.‘ . MMJV "
= e o
-0 dem 60 dar
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts stﬂ 1.70 GHz
purious E'"i“i'"l‘s ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70152 GHz -34.26 dém -21.26 dé 1.770 GHz 1.780 GHz 100.000 kHz 1.77943 GHz 20.78 dBm ~9.22 d&
1.708 GHe 1.710 Ghz 100.000 kiiz 1.71000 GHz -29.65 dem ~16.65 dB 1,780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -31.60 dbm -18.60 db
1.710 GHz 1.720 GHz 100,000 kHz 171058 GHz 22,02 dém -7.98 dB 1781 aHe 760 one 1,000 M 78816 ohe ~33.88 dbm ~20.68 dB
S
i ] L il ]

Date: 9.JUL 2019 17:10:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.JUL 2019 18:42:38

S um mVJ
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhifpitfhack BARS L SPURIROCHBERARS_ PABE
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10dBm
T R Nt St PP WP 1 FUPNNUIEN WO PEoT,
0 dBm \ o diem |
f \ '
-10 dam 1o dem |
| SPURIOUS_LINE_ABS_ [ \ l
20 dBm -+ 40 dem .
I p—— ’JJ | T s iniaeng o
- haes W
30 dam—peene] 30 dem Pt Mty
40 derm -40 dBm
-50 dam 50 dBm
60 derm. -60 dem
-70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -19.41 dém -6.41 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77381 GHZ .10 dBm -24.90 db
1.708 GHe 1.710 GHz 100.000 kiiz 1.70858 GHz -26.85 dém -13.85 d8 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -26.51 dBm -13.51 de
1.710 GHz 1.720 GHz 100,000 kHz 1.71620 GHz 5.11 dBm -24.89 d8 1.781 CHz 760 one 1,000 Mz 70102 che ~10-25 dbm é.25 db
.
I J1 £

Date: 9.JUL.2019 17.11:39

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number 1 A392 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 19.JUL 2019 20:30:36

I o
spectrum x| spectrum 7
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 dhifpil-fhack e " P UBIHECHBEABS_ L
Line _$PURIOUS_} INE_ABS PABS i[\ Line _$PURIOUS_LINE_ABS, PASS J‘r\‘
10 dem ‘ \ 10 dBm i
0 dém )J \ 0 dem i !l
-10 dBm -10 dBm /
| SPURIOUS_LTNE_ABG_ J \ J L}
-20 dem S -20 dBm } \
-30 dBm \ I -30 dém f
; by b l\ \] N ” M \. il fﬂm\
40 depi— ‘ﬁ_,, B i 40, dBm + f
EMJ W W V i i }\ P IWI “ p W‘W"LW W“\ﬁfﬁwﬁ'\
m " 4 ] AT ,
S A ! T el
VI LT YW A || S N P e o
-60 dm &0 da-jYW
~70 dém 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1,79 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 Ghz 1.000 MHz 1.708889 GHz -36.25 dém -23.25 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77940 GHz 20.03 dBm -9.97 db
1.708 GHe 1.710 Ghz 100.000 kiiz 1.71000 GHz -28.18 dem -15.18 d& 1,780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz -31.35 dbm -18.35 db
1.710 GHz 1.720 GHz 100,000 khz 1.71060 GHz 21.14 dBm -8.86 dB 1781 CHz 760 one 1,000 M 78378 e ~34 05 dbm ~21.09 B
e ——
i ] L il ]

Date: 9.JUL 2019 17:10:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um mVJ
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 d Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhifpitfhack BARS L SPURIROCHBERARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10dBm
st A T e T . B R e s
0 dam dana oA ‘\ o fém -
-10 dem i -1 dem !
| SPURIOUS_LINE_ABS_ l \ l
20 dam ‘ 1| ELE
T r b —
ekt
30 dBm— -30 dBm w
40 dam -40 dBm
-50 dém 50 dBm
-60 dem 60 dBm
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|| Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.709 GHz 1.000 MHz 170873 GHz -21.21 dém -8.21 d& 1.770 GRz 1.780 Ghz 100.000 kHz 1.77237 GHz 431 dBm -25.69 dB
1.709 GHz 1.710 GHz 160.000 khz 1.70594 GHz -29.37 dém -16.37 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -28.73 dBm -15.73 dB
1.710 GHz 1.720 GHz 100,000 kHz 171827 GHz 4.24 dBm -25.76 dB 1.781 CHz 1700 GH2 1,000 Mz 78115 CHe T 555 db
e
I J1 £

Date: 9.JUL 2019 184311

Date: 9.JUL. 2019 17:12:15

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A393 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 19.JUL 2019 20:30:56

I o
spectrum x| spectrum 7
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhifpilhack LA D VRIS CHBIEABS_ MR
Line _$PURIOUS INE_ABS PABS [\ Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dem { \ 10 dBm |
0 dem J ’ 0 dem } &
10 derm ‘ L -10 dBm \
| SPURIOUS_LINE_ABS_ | k / L,
-20 dem | | 20 dBm —
-30 dam ‘k'l (“\ -30 dBm ﬂ /*l \
-40 dery \1 W iy /n -40 dem ! rr S oL
m Ww Mw H i \ _snlde H R \_WMM\.W*W
L4 AP AT ¥ ) I\ n—p e /I \4‘,\ YL i L
- ¥ e
-60 dm do an‘?,_,/r’ Al fr
~70 dém 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts stE 1.70 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -38.78 dém -25.78 d& 1.770 GRz 1.780 Ghz 100.000 kHz 1.77942 GHz 17.62 dBm -12.38 dB
1.708 GHe 1.710 Ghz 100.000 kiiz 1,708 GHz -32.70 dém -19.70 d& 1,780 GHz 1.781 GHz 100,000 kHz 1.78003 GHz -35.68 dbm -22.68 db
1.710 GHz 1.720 GHz 100,000 kHz 1.71059 GHz 19.61 dBm -10.19 dB 1781 aHe 760 one 1,000 M 1 7ma0s e ~37 3% dbm ~24.95 0B
e ——
i ] L il ]

Date: 9.JUL 2019 17:10:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.JUL 2019 18:43:53

S um mVJ
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Caunt_100/100
@1 AvgPwr (@1 avgPwr
20 dhifpitfhack BARS L SPURIROCHBERARS_ PABS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10dBm
o dam . e ol oot st 0 detes NN ST SN S
f \ '
-10 dam -10 dem ‘
| SPURIOUS_LINE_ABS_ ( \ |
20 dem 40 dBm
-30 dem 30 dem e
"
‘ L,.J NJ W""‘M‘““w

e 40 dBm "“-M
-50 dem 50 dBm
60 dem -0 dBm
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -26.97 dém -13.97 d& 1.770 GHz 1.780 Ghz 100.000 kHz 1.77474 GHz 2.64 dBm -27.36 dB

1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -34.78 dém -21.78 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz -33.02 dBm -20.92 dB

1.710 GHz 1.720 GHz 100,000 khz 1.71755 GHz 2.49 dem -27.51 dB 1.781 GHz 1760 GHz2 1,000 Mz 70100 chs 26,76 dbm 1375 B

Y
Il it "

Date: 9.JUL. 2019 17:12:50

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A394 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: §.JUL 2018 17:17:47

Date: 9.JUL 2019 17:28:09

I o
spectrum x| spectrum 7
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DARS o L SPURIGISCHBEKABS_ PARS .
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS []
10 dem ‘ T 10 dBm } ‘\
0 dém / 1‘ 0 dem / \'
10 dBm f i -10 dBm
| SPURIOUS_LINE_ABS_ f HL J‘I \
-20 dém N' -20 dem
| H f !l | A
-30 dBm i
P 4 \. | Pl J \ 4 o
W T 40 dem 7
Tty I h I T P I AV I A Y
AR ’J\V-"“\f \“\‘Jﬂ - ,ﬁ\l 1 -50 dem TP ) 'UN J\U”"V
v il J o A
o Al -y o
-60 dem il iy Lapdiong
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'"i“i'"l‘s ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70420 GHz -35.56 dém -22.56 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.77015 GHz 21.10 dBr -5.90 d&
1.709 GHz 1.710 GHz 150.000 khz 1.71000 GHz -30.46 dam -17.46 d8 1.780 GHz 1.781 GHz 150,000 kHz 1.78025 GHz -26.56 dBm -13.56 de
1,710 GHz 1.725 GHz 100,000 kHz 171083 GHz 20.94 dem -9.06 d& 1.781 CHz 1700 GH2 1,000 Mz 170119 ohe 5084 cbm 664 b
——
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbielfhek Baks | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dBm 10 dBm
od R Ta— T _— P e aaatnidcaas v At Bep s e, g el ey
-10 dem | ‘ -10 dem \
| SPURIOUS_LINE_ABS_ i I l
20 dem | 1 JE. dBm
= T
IO I— Jﬂ i 1 T N
I o - W
¥ -30 dBm .
40 dem 40 dBm
-50 dam 50 dBm
60 dem 60 dBm
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Range Up REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170882 GHz -20.68 dem -7.63 d8 1.765 GRz 1.780 Ghz 100.000 kHz 1.77386 GHz 4.09 dBm -25.91 dB
1.708 GHe 1.710 GHz 150.000 k2 1.70893 GHz ~26.86 dim -13.80 d8 1.780 GHz 1.781 GHz 150.000 kHz 1.78002 GHz -26.63 dBm -13.66 de
1.710 GHz 1.725 GHz 100,000 kHz 172023 GHz 3.35 dBm -26.65 dB 1.781 CHz 1700 GH2 1,000 Mz 78141 CHe 5056 dhm 258 db,
.
I J1 i

Date: 9.JUL 2019 17.14:45

Date: 9.JUL. 2019 17.24:12

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date
Report Version

1 A395 of A620
: Aug. 13, 2019
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23.70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: §.JUL. 2019 17:16:58

Date: 9 JUL 2019 17:28:23

@1 AvgPwr @1 dvgpur
20 dhipilfhack DAKS g ,;_l,“u‘g!;l?ii!'-r.udﬁk"ﬁ‘, PARS »
Line _$PURIOUS INE_ABS PABS \ Line SPURIOUS_LINE_ABS. PASS ’\
10 dBm ‘ l 10 dBm ) ‘
0 dem / \ 0 dem ’ |\
-10 dBm ! -10 dBm /J 'l
| SPURIOUS_LINE ABS_ J ‘\l )
20 dBm L 20 dBm ‘! T
[
\ TR
-30 dem -30 dem fir ",
\
el AT \ il ﬂ. J \ |
40 dem -40 dem
T T4 | I AT
Il " WY )
: . 50 dem -
AR A T YA W LY |
o) S A, SV b A Ll N
-0 dem nprmal -
70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E'"i“i'"l‘s ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170872 GHz -35.24 dém -22.24 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.77917 GHz 20.52 dbm -0.48 d&
1.708 GHe 1.70 Ghz 150.000 k2 1.70558 GHz -28.03 dém -15.03 d& 1,780 GHz 1.781 GHz 150,000 kHz 1.78020 GHz -27.00 dbm -14.00 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71083 GHz 20,78 dém -9.22 dB 1781 aHe 760 one 000 M 198105 ohe ~35.90 dbm ~ 1550 dB
—
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.JUL. 2019 17:15:15

Date: 9.JUL. 2019 17.24:47

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Caunt_100/100
@1 AvgPwr (@1 avgPwr
20 dbielfhek Baks | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dbm
o dbm . et e e, 0 det T NTURPICN WEVRYRIEVEY (UYL NN
( LI \
-10 dBm i -19 dem
| SPURIOUS_LINE_ABS_ J I l
20 dem -2p dem +
p——— N —
: 30 dem A MMI‘“""M
-0 dem -40 dBm
-50 dem 50 dBm
60 dem -0 dBm
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -22.29 dém -9.29 d8 1.765 GHz 1.780 Ghz 100.000 kHz 1.77647 GHz 2.60 dBm -27.40 dB
1.709 GHz 1.710 GHz 150.000 khz 1.70584 GHz -28.58 dém -15.85 d8 1.780 GHz 1.781 GHz 150,000 kHz 1.78001 GHz -30.02 dBm -17.02 dB
1.710 GHz 1.725 GHz 100,000 khz 1.72342 GHz 2.51 dem -27.49 dB 1.781 GHz 700 GHz 1,000 Mz 70152 che ~23.57 chm 1057 db,
Y
i i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number
Report Issued Date

Report Version : Rev. 01

1 A396 of A620
: Aug. 13, 2019



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2370 dém Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

Date: §.JUL 2019 17:16:06

@1 AvgPwr (@1 avgPwr
20 dhifpilfheck BARS L SPURIGISCHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS ﬂ Line _$PURIOUS_LINE_ABS, PASS HI
10 dBm ‘ \ 10 dBm JI ‘\
0 dém fl - 0 dem [
-10 dBm LL -10 dBm i \
| SPURIOUS_LINE_ABS_ f { r |
20 dBm f ‘] 20 dBm 7 !
Tl
-30 dBm / ! 30 derm [.\ ! IV\
-40 dBrm e h ! 40 dem Nl \
|»“ ¢ J‘”{
JJ“‘MMMM) E A f \ I\ \ \JM
¥ 7 al 50 dBm it % jidrt AT
\‘\'W*‘fhmwv'”ﬂ S At / k SV [Pl " Auv"*‘f
60 dom o by ——e P o
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz ||| start 1.765 GHz 3003 pts Stop 1.79 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 170405 GHz -38.08 d&m -25.08 dé 1.765 GHz 1.780 GHz 100.000 kHz 1.77914 GHz 18.91 dBm -11.09 d&

L1709 G2 1.710 GHz | 150.000 kiz 1.71000 GHz ~32.75 dom -18.75 48 1.780 GHz 1.781 GHz 150,000 kHz 1.78026 GHz -29.97 dBm -16.97 d@

1,710 GHz 1.725 GHz 100,000 kHz 1.71088 GHz 18.80 dBm -11.10 dB 1.781 CHz 760 one 1,000 Mz 70133 ohs 3407 dbm 107 B

——
i ] L il ]

Date: 9.JUL 2019 17:28:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 9.JUL 2019 17.15:43

S um c%:
Ref Level 23.40 dBm  Offset 5.40 db Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbielfhek Baks | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dBm 10 dBm
0 dBm — n ! 0 dp \
-10 dem 71J dem
| SPURIOUS_LINE_ABS_ } l ‘
20 dem i ] 20 dBm
—) i LJ \\I
-30 dem — 7 ‘ 0 dem —
40 derm -40 dBm M
-50 dam 50 dBm
60 dem 60 dBm
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170893 GHz -27.96 dem 4.96 d& 1.765 GRz 1.780 Ghz 100.000 kHz 1.77260 GHz 0.99 dem -20.01 dB
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz -34.52 dém -21.52 da 1.780 GHz 1.781 GHz 150,000 kHz 1.78000 GHz -35.69 dBm -22.89 dB
1.710 GHz 1.725 GHz 100,000 kHz 172204 GHz 0.98 dBm -20.02 dB 1.781 CHz 1700 GH2 1,000 Mz 170115 ohe ~30-80 cbm ~17.60 db
.
I J1 £

Date: 9.JUL. 2019 17.25:18

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

1 A397 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: §.JUL 2015 17:33:21

I o
spectrum x| spectrum 7
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23.70 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhifpilhack [ moaks D VRIS CHBIEABS_ MR
Line _$PURIOUS INE_ABS ‘ ]1“»‘4 58 Line SPURIOUS_LINE_ABS. PASS
10 dem | } i 10 dBm
0 dem r \ 0 dem
-10 dBm J" -10 dem
| SPURIOUS_LINE ABS_ | ]\
-20 dem f 20 dBm
ﬂ i -30 dem i
L A ! 0 l -
T 4 W, ﬂ [\ B o T T "
. v T/ kﬁl I 50 dem .| Al )
\afo L \Jlu\,‘f Wl "\4‘\ o H '\A—J ’\ W v}j “"\\/"\b\_}“
50 dem LT PIVIILY) . Do o A
‘ 5o
~70 dém 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stﬂ 1.70 GHz
purious E'"i“i'"l‘s ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170893 GHz -36.46 dém -23.46 dB 1,760 GHZ _EEEGHZ 100.000 kHz {m{ Ghz 21.51 dbm —EWI
1.708 GHe 1.710 Ghz 200.000 kHz 1.70358 GHz -31.21 dém -18.31 d& 1,780 GHz 1.781 GHz 200.000 kHz 1.78000 GHz -23.86 dbm -10.36 db
1.710 GHz 1.730 GHz 100,000 kHz 171100 GHz 21,63 dém -8.37 dB 1781 aHe 760 one 1,000 M 178102 e 36 68 dbm ~ 1508 dB
—
i ] L il ]

Date: 9 JUL 2019 174222

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

Ref Level 23.70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
20 dbielfhek [ oaks | SPURIRHECHBEKABS_ PARS
Line _$PURIOUS INE_ABS ‘ PABS Line SPURIOUS_LINE_ABS. PASES
10 dem : 10 dém
0 dem . s . 0 v =
[ Hl l
-10 dam 1o
| SPURIOUS_LINE_ABS_ J 1 \
20 dBm r 24 dem
MWJ {I \ { -, )
m < 30 dm i By
40 dem 40 dBm
50 dBm 50 dBm
40 derm 60 dBm
70 dém -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALl Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170892 GHz -21.79 dém -8.79 d& 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77294 GHz 2.63 dBm -27.37 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70955 GHz -26.64 dBm -13.64 8 1.780 GHz 1.781 GHz 200.000 kHz 178007 GHz -27.36 dBm -14.36 dB
1,710 GHz 1.730 GHz 100,000 kHz 171848 GHz 2.04 dém -27.96 dB 1.781 CHz 1700 GH2 1,000 Miz 78108 CHe 29.96 dBm oER db
.
I 1 i

Date: 9.JUL 2019 17:30:19

Date: 9.JUL. 2019 17.39:15

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID:

SRQ-A2020UPRO

Page Number 1 A398 of A620
Report Issued Date : Aug. 13, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23.70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: §.JUL 2018 17:32:32

@1 AvgPwr O 1 augpur
20 dbipilffbheck [ goaks ,‘*j‘_jg!r?ﬁFf‘JidEk"F‘, PARS .
Line _$PURIOUS INE_ABS ‘ HVA 58 Line SPURIOUS_LINE_ABS. PASS ”
10 dBm | i ‘ 10 dBm i \
0 dem ! 0 dem |
M I
-10 dBm | ‘ -10 dem ]
| SPURIOUS_LINE ABS_ J W ! §
-20 dem 7 L‘ -20 dém 1
‘ i
-30 dem i - -30 dem Jl' 1
~40 day . \ H f -40 dem n \‘
I
" | i W N il
™ o i T 50 dBm: 1 SN ¥ W
S e AT lﬂ'"’l'\&» Jd } ! / M \f\nk:'l"'l ol
-0 dBm Mgl LA A oL o0 pemer M g bl LAy
70 d8m 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz ||l Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -36.11 dém -23.11 d8 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77689 GHz 20.52 dbm -0.48 d&
L1709 G2 1.710 GHz | 200.000 kiz 170953 GHz ~29.57 dam -16.57 d8 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz ~24.53 dBm -11.58 de
1.710 GHz 1.730 GHz 100,000 kHz 171100 GHz 20,99 dém -9.01 dB 1781 aHe 1780 Gre 1000 Mis 78130 o oo e ees dn
—
.
i L il ]

Date: 9 JUL 2019 17-42:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23.70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 9.JUL. 2019 17:30:50

@1 AvgPwr (@1 avgPwr
20 dbielfhek [ oaks | SPURIRIECHBEKABS PAES
Line _$PURIOUS INE_ABS ‘ PABS Line SPURIOUS_LINE_ABS. PASES
10 dem - 10 dém
0 dBm [ﬂ o " o 0 dp 2 + l
-10 dam ]‘ 71Jdan-
| SPURIOUS_LINE_ABS_ ‘ \ )
|
20 dBm - T -2 dem ‘
Lot ,J \, ) N
- —e A |0 dem o

40 dem 40 dBm
50 dBm 50 dBm
40 derm 50 dBm
70 dém -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit

1.700 GHz 1.700 GHz 1.000 MHz 170887 GHz -23.86 dém 0.86 d& 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77282 GHz 1.38 dbm -28.62 dB

1.709 GHz 1.710 GHz 200,000 kHz 1.70954 GHz -29.25 dBm -16.25 8 1.780 GHz 1.781 GHz 200.000 kHz 178007 GHz -29.32 dBm -16.32 dB

1,710 GHz 1.730 GHz 100,000 kHz 1,72290 GHz 1,11 dBm -28.89 dB 1.781 CHz 1700 GH2 1,000 Miz 78145 CHe 9413 dBm SERERT

.
I 1 i

Date: 9.JUL. 2019 17.39:49

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-A2020UPRO

Page Number

1 A399 of A620

Report Issued Date : Aug. 13, 2019

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG961010B

LTE Band 66 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

Spectrum

Ref Level 23.70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: §.JUL. 2018 17:31:42

@1 AvgPwr (@1 avgPwr
20 dhifpilhack [k D VRIS CHBIEABS_ PABS
Line _$PURIOUS INE_ABS ‘ hl‘»‘« 58 Line SPURIOUS_LINE_ABS. PASS W
10 dBm | H 10 dBm i \
0 dem f \ 0 dem ) \
-10 dBm . -10 dem :
| SPURIOUS_LINE ABS_ [ L r(' \
-20 dem 7 20 dBm ;
/ i iz
-30 dem ﬂ \ r -30 dem } 1
-40 dem | -40 dem ’ﬁ \ ﬂ
il | [ d Y TP
[T A0 7 T -50 dem - - | m
y A /N | "‘%ﬂ Af
50 dem e bl ST Y DTV \ 50 de otend ol o add
ECR || BNty g e L

70 dem 70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|['start 1.76 GHz 3003 pts Stop 1.79 GHz
purious E'"i“i'"l‘s ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70424 GHz -39.90 dém -26.90 d& 1.760 Ghz 1.780 Ghz 100.000 kHz 1.77691 GHz 19.24 dBm -10.76 dB

1.708 GHe 1.710 Ghz 200.000 kHz 1.70389 GHz -33.55 dém “20.55 db 1,780 GHz 1.781 GHz 200.000 kHz 1.78001 GHz -27.84 dbm -14.84 db

1.710 GHz 1.730 GHz 100,000 kHz 1.71107 GHz 18.62 dBm -11.18 dB 1781 aHe 760 one 1,000 M 178191 o ~35.33 dbm o093 B

—
i ] L il ]

Date: 9.JUL 2019 17-41:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.40 dBm
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

Ref Level 23.70 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 9.JUL 2019 17.31:25

@1 AvgPwr [®1 2vgPwr
20 b P —TY S cHbE~es_ pafE
Line _$PURIOUS_| INE_ABS ‘ PABS Line _SPURIOUS_LINE_ABS PASS
10 dBm T 10dBm
0 dBm (m NESYUPRIS Ty R OIS F v e e R B e e e v e S S
N i
-10 dBm - 4:1 dBm
| SPURIOUS_LINE_ABS_ J \ \
-20 dBm J L -2 dBm. T
L
-30 dBm e -30 dem 3
preare=r -] / L\x‘ I‘lv o B
-40 dBm 40 dBm
-50 dBm -50 dBm
-&0 dBm -60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stﬂ 1.79 GHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70877 GHz -28.14 dBm 5.14 d& 1.760 GHz 1.780 GHz 100.000 kHz 1.76552 GHz -0.39 dBm -30.39 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70987 GHz -33.61 dBm -20.61 dB 1,730 GHz 1.781 GHz 200,000 kHz 1.78000 GHz -34.74 dBm -p1.74 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.72368 GHz -0.90 dBm -30.90 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78133 GHz -28.73 dbm -15.73 dB
Y
Il j £

Date: 9.JUL. 2019 17.40:28

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID:

SRQ-A2020UPRO

: A400 of A620
: Aug. 13, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version





